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GZIN20300692
CUSTOMER NAME: GUANGZHOU AUGE BUSINESS
ADDRESS: NO.1003C, GUANGZHOU OCEAN PLAZA, NO.20 HUACHENG

AVENUE, TIANHE DISTRICT, GUANGZHOU, CHINA

Sample Name : PVC FILM

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Date of Receipt : Mar 09, 2020
Testing Start Date : Mar 09, 2020
Testing End Date : Mar 17, 2020
Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. GZ Branch Testing
Center

Gy

Quincey lee
Authorized signatory

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at hitp://www.s: curn{enﬂ's(ms and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic ments al .sqs.comien/Tarms-an: -Condltlnns{'l'arms-a Document.aspx.
Attention is drawn to the limitation of liability, indemnification an Jurisdiction issues defined therein, ¥ s document is
advised that information contained hereon reflects the campanys fmdmga at the time of its intervention only and within the limits of
Client’s instructions, if any. The C 's sole s to its Client and this does not parties to a
transaction from exercising all their rights and ubhgallonu un:ier the tr This d t cannot be r

except in full, without prior written approval of the Company. Any unauthorized forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attantion:To check the authenticity of testing | inspoction report & certificate, please contact us at telephone:(86-755) 8307
1443, or emalil: CN.Doccheck@sgs.com

198 Kzt Road, Scentiech Park Guangehou Ecanomic & Technology Development Dk, Guengzhon, Chira 510663 1 (B6-20) 62155661 1 (B6-20) B20T50B0  www.5050roUp.COM.CN
E M - BFERTEENEEMER190S HE4E: 510663 ! (86-20)82155661 f (66-20)B2075080 e sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)




TEST REPORT

No. : GZIN2003006692SC
Date: Mar 18, 2020

Page: 2of 3
Summary of Results:
No. Test Item Test Method Result Conclusion
] LY/T 1279-2008 Section No full circle of
Resistance to
1 6.3.2.3, Table 5 & GB/T scratches on the Pass
Surface Scratch )
17657-2013 Section 4.39 surface at 1.5N
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;

/- Not Apply to the judgment.

Original Sample Photo:

Sample A
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Test Item: Resistance to Surface Scratch

Sample description: PVC Film

Test method: LY/T 1279-2008 Section 6.3.2.3, Table 5 & GB/T 17657-2013 Section 4.39

Test condition:
Rubbing stylus: Hemispherical diamond scratching point of radius (0.09£0.003)mm and an
included angle of (90 + 1) °
Load: 1.5N

Test result(s):

Requirement in LY/T 1279-2008

Sample Result Conclusion
Table 5
A No full circle of scratches on the 21.5N, No full circle of scratches on P
ass
surface at 1.5N the surface
Test Photo:

During test After test

Appendix information:
The test report shall only be used for clients’ scientific research, teaching, internal quality control,
product research and development, etc., and just for internal reference.

*kkkkhkkk End Of report********
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